
12 10 11

5

14

15

91716

1

7

6

8

2

3

4

13

18

LINKAGE SET

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 702-70010 BASE 1
2 702-70011 BRACKET PIVOT 1
3 702-70012 COLLAR 1
4 701-70020 TUBE 1
5 12-266 BUTTON CLIP - DOUBLE HOLLOW 1
6 50-550 LINKAGE-1 2
7 52-551 THREAD STUD 5/16-18 X 1-1/4 STL PLAIN 1
8 52-202 NUT HEX 3/8-16 X 5/16 THK STL ZP 1
9 52-498 HEX HEAD CAP SCREW 3/8-16 X 1-3/4 1
10 52-208 NUT HEX LOCK #10-32 W/NYLON INSERT STL ZP 1
11 52-374 SOCKET HEAD CAP SCREW #10-32 X 3/8 1
12 52-664 SCREW THUMB 1/4-20 X 1/2 KNURLED HD SLOTTED NYLON 1
13 52-557 SET SCREW 1/4-20 X 3/8 W/NYLOCK PATCH 1
14 52-661 GREASE NIPPLE 1
15 52-666 GREASE CAP 1
16 52-469 BOLT HEX HD 3/8-16 X 7/8 STL ZP 4
17 52-442 BOLT HEX HD 3/8-16 X 1 STL ZP 2

#12-946 ROCK 'N' ROLL BRACKET

BonTrusted since 1958

Order by Part # • Call Toll-Free 800-444-7060

4430 Gibsonia Rd. • Gibsonia, PA 15044 • USA • www.bontool.com

R

PL 12946 03/20


	Sheet1
	Drawing View2
	Drawing View3


